INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT
We make Indiana a cleaner, healthier place to live.

Mitchell E. Daniels, Jr. 100 North Senate Avenue
Govemor P.O. Box 6015

Indianapolis, Indiana 46206-6015
Thomas W. Easterly (317) 232-8603
Commissioner (800) 451-6027

www.IN.gov/idem

VIA CERTIFIED MAIL 7002 0510 0004 0440 3826

April 1, 2005
Mr. Matthew J. Kras
City Storm Water Engineer
(representing City of Valparaiso and Valparaiso University)
166 Lincolnway
Valparaiso, Indiana 46383

Re: NOTICE OF SUFFICIENCY (NOS)
Permit Number INR040073

Dear Mr. Kras:

IDEM has received and reviewed your Part C of the Storm Water Quality Management Plan. IDEM appreciates
your efforts to date to move forward to address water quality impacts from storm water runoff in your community. This
[...]
- NIRPC contracted to provide Education/Outreach and Involvement/Participation
e refer to Section 3 ~A&B of this document or contact NIRPC at (219) 763-6060

iii. School curricula or website implementation:
- NIRPC contracted to provide Education/Outreach and Involvement/Participation

e refer to Section 3 —~A&B of this document or contact NIRPC at (219) 763-6060

iv. Educational material distribution:
- NIRPC contracted to provide Education/Outreach and Involvement/Participation

e refer to Section 3 —~A&B of this document or contact NIRPC at (219) 763-6060

v. Outreach to every population sector:
- NIRPC contracted to provide Education/Outreach and Involvement/Participation

o refer to Section 3 —~A&B of this document or contact NIRPC at (219) 763-6060

C. Illicit Discharge Detection and Elimination
1. Program Description.
a. Strategies to detect and eliminate illicit discharges to MS4:

The City of Valparaiso, currently relies on physical visual inspection of our MS4
system to identify illicit discharges. The City has had two instances in the past two years
of illicit discharges being identified by visual inspection.

The first discharge occurred at Hotter Lagoon located on the east side of the city.
A petroleum spill was reported in February of 2003 and remediated as soon as the snow
melted in March.

The second discharge occurred in the summer of 2003. The discharge from an
outlet pipe located in the southern part of the City off the east side of Franklin Street was
reported to be foaming and soapy. The City’s collection department was able to trace the

Page 14 of 49




discharge back to Porter Memorial Hospital, where a sanitary sewer (containing the
hospital laundry discharge) had been accidentally connected to the storm sewer. The
hospital quickly disconnected the line and connected it to their sanitary line.

These instances of illicit discharge have brought to the attention of the City the
possible need to adopt an “illicit discharge ordinance.” The City’s MS4 Operator and the
Engineering Department are currently investigating the possibility of enacting this
ordinance.

ii. Notification procedures to owner of illicit discharge:

Owners of illicit discharges are notified as soon as possible and required to cease
illicit discharge.

iii. Enforcement procedures:

The City of Valparaiso currently relies on voluntary compliance from owners of
illicit discharge connections.

iv. Implementation procedures and schedule:

The City of Valparaiso is considering an illicit discharge ordinance to facilitate
compliance and enforcement procedures.

v. MS4 personnel and equipment dedicated to do illicit discharge detection and
elimination (IDDE).

The City MS4 Operator, engineering department, Public Works Department, and
Collections Department all look for illicit discharges on routine inspections and
complaints. The City also relies on notification from the public for IDDE.

vi. All active industrial facilities updated annually:

_ Facliity Name

~ 1UGN, Inc. - ) \_/a[pa_raig;___ 3714 11/14/2000 No _____
2ALTERNATE RECYCLING&DISPOSAL Valparaiso 4953 5/17/1996 No =
_ 3BEACHASPHALTCO.INC. | Valparaiso. 2951 | 4/2/1997 _ Yes | 22Mar04
_4AOC,LLC. _Valparaiso 2821 9/18/1992 No .
OWENS-CORNING FIBERGLASS TANK
__5DIVISION ~__ valparaiso 3079 10/7/1992 Yes | L
6 OZINGA BROTHERS INC _______________________________ Valparalso 3714 6/23/1998 ________ Yes
_ 7PORTER COUNTY MUNICIPAL AIRPORT 'Valparaiso 4581  7/11/1994 _ No
8POWDERTECH CORPORATION Valparaiso 3499 8/14/1995: Yes
QSMM_NQR_FNAU READY MIX Valparaiso 3273 | 7/8_/_]_9_9_4_:_Ye_s . 20-May-04
UGIMAG INC. / MAGNEQUENCH- UG

_10/INC. _ |valparaiso 3499 | 2/16/1994| Yes | 05-May-04

Page 15 of 49




11 VALPARAISO AUTO PARTS Valparaiso. 5015 | 8/15/1994 Yes
_12JET CORR, INC. Valparaiso 2653 | 3/13/2000  No
13VALPARAISO MUNICIPAL STP Valparaiso' 4952 _ No

14 REXAM BEVERAGE CAN COMPANY  Valparaiso 3411  6/19/1995 Yes

15MCGILL MANUFACTURING CO. Valparaiso 3562 _ Yes 28-Jul-03 |
_ 16 KANE MAGNETICS ACQUISITIION, LLC Valparaiso 3499 . No |
17 CONTINENTAL/MIDLAND, LLC Valparaiso. 3452  2/12/2002 Yes 21-Apr-04
__18 North American Packaging Corp. Valparaiso. 3089 _ Yes 13-Dec-02
" 19Auto Salvage Yard (Donna Craig) Valparaiso. 5015 ~ No ;

20BUBBA TOWING Valparaiso, 5015 No
21 GREEN SERVICE INC Valparaiso _ Yes 03-Oct-03 .
~ KENNELLYS AUTO DIV CLASSY ; ‘ ?

22 CHASSIS : Valparaiso Yes 20-Oct-03 '
' 23L & W AUTO SALVAGE Valparaiso! 5015 No /
24METRO AUTO PARTS Valparaiso| 5015 | 6/3/2003 _ No |

SHORELAND METALS INC ' ’ i

25.¢/o Onyx Special Services, Inc. Valparaiso 3441 . No 17-Nov-03 |
26 AL TIRE Valparaiso. 5015 .~ No !
' 27ARCHIES AUTO RECYCLING INC Valparaiso. 5015 ' Yes . 18-Jun-03 |
28B & E HONDA Valparaiso  Yes | 30-Jun03
. 290SOUTH HAVEN SEWER WORKS, INC.  |Valparaiso 4952  No | |

b. Mapping strategy:

Discussion of overall strategy for completing MS4 conveyance and outfall map:

Mapping is done in the early spring and in the late fall when most vegetation is at a
minimum and conveyances and outfalls are most easily seen. The City has finished
mapping approximately 25% of all outfalls with a 2-foot or greater diameter and all

conveyances with a 2-foot or greater bottom width.

The City of Valparaiso is regarding open ditches as a conveyance; meaning a
structural process for transferring storm water between at least two (2) points.

The City of Valparaiso is continuing to define its “Waters of the State” (receiving

waters) as those shown as a solid blue line on a United States Geological Survey 7.5-
minute quadrangle map. Therefore, the City of Valparaiso has no new “Waters of the

State” to report at this time.

Waters of the State
Beauty Creek

Sager Run
Salt Creek

Page 16 of 49




c. Education program for public employees, business, and general public on hazards of
illicit discharges:
- City’s monthly safety meetings address concerns to City safety officers, who in turn
relay information to City employees.
- S.W.A.C. meetings are held quarterly with representatives from different entities
within the City (i.e. schools, businesses, residents) and are used to discuss Rule 13
requirements and what will raise awareness and benefit the City’s residents.

d. Recycling program for commonly dumped wastes (motor oil, antifreeze, pesticides):

a;go-(f
There are several businesses in Valparaiso that will S
during regular business hours.

some common car wastes

~ IMotor oil [& itifreeze
AutoZone X

Jiffy Lube X X
WalMart X

The City of Valparaiso’s Public Work’s Department also does curbside pickup for the
following recycling.

1. CLEAR, BROWN, OR GREEN GLASS: provided that they have been rinsed and the
caps removed. Labels can be left on. We do not recycle plate glass, automotive windows,

Or ceramics.

2. ALUMINUM, STEEL & TIN CANS: provided that they are clean. Lids accepted if
put in the can and pinch the top.

3. PLASTIC CONTAINERS # 1s & #2s: (such as milk, detergent, and pop bottles)
provided that they are rinsed and with the lids removed. The City prefers containers to be
flattened if possible. Labels can be left on containers. The City accepts motor oil
containers if drained thoroughly.

4. NEWSPAPERS, INSERTS, CATALOGS, MAGAZINES & CARDBOARD: bundled
and tied or paper bagged.

5. SCRAP METAL, APPLIANCES, AND ELECTRONICS: Scrap metal and large
appliances must be called into our offices as a special pickup. Small appliances can be set
out with the regular garbage.

6. BATTERIES: such as automobile-type and bags or boxes of household batteries.

Page 17 of 49




In addition to these recycling options, the Porter County Solid Waste Department
(219-465-3694) sponsors household hazardous waste collections throughout the year.
The dates and locations for the 2005 year are as follows:

May 21, 2005{Hebron High School
June 11, 2005|Porter County Fairgrounds & Expo Center
July 9, 2005|WestChester Middle School
August 6, 2005/Portage High School
October 1, 2005/Kouts? (Location not definite)

2. Measurable Goals.
a. Define specific outreach and reduction goal percentages and timeline:

BMP 1: Salt Brine usage in street de-icing
Timeline for Implementation: implemented winter 2004/2005
Measurable Goal: A reduction in salt usage in de-icing streets

BMP 2: Monthly City Safety Meetings
Timeline for Implementation: Already in place
Measurable Goal: Time spent on Rule 13 discussion and awareness

BMP 3: Quarterly S.W.A.C. meetings
Timeline for Implementation: Implemented June of 2003
Measurable Goal: Rule 13 awareness to public

BMP 4: Prepare Illicit Discharge Ordinance
Timeline for Implementation: December 31, 2006
Measurable Goal: Adoption of Ordinance

BMP 5: Prepare Ordinance regarding Regulations Controlling Environmental
Impacts from Land Disturbing Activities

Timeline for Implementation: December 31, 2005

Measurable Goal: Adoption of Ordinance

3. Results of review and update of CSOOP (Combined Sewer Operation and
Overflow Plan) and LTCP to incorporate SWQMP Public Education (PE) activities.

The City of Valparaiso submitted its LTCP for December 1, 2003. At this time,
Valparaiso’s LTCP is under review by IDEM.

The City of Valparaiso currently operates the Elden Kuehl Pollution Control Facility
(EKPCEF), a class IV (Single Stage Air Activated Sludge) Wastewater Treatment

Page 18 0f 49




Plant (WWTP). The plant has an average design flow of 6.0 million gallons per day
(mgd) and a peak hydraulic capacity of 9.0 (mgd) with the ability to capture a first
flush of 4.5 mgd into 3 combined sewer overflow detention basins (CDTs) during wet
weather periods, thus providing the City a total capacity of 13.5 mgd. Current
expansion plans will provide a proposed average design flow of 8.0 mgd and a peak
flow of 18.0 mgd, therefore allowing an additional 9.0 mgd to be treated during wet
weather events.

Once the WWTP has reached its peak flow of 9.0 mgd and has retained the 4.5 mgd
first flush, the excess flow will then be diverted to Combined Sewer Overflow(CSO)
Outfall Point No. 002. The untreated wastewater stored in the CSO detention basins
will eventually be bled back through the WWTP. CSO modifications include
improved screening, solids settling, aeration, overflow weirs, and pumping to allow
the CSO tanks to function as a (flow-through) treatment facility. As a flow through
treatment facility, the tanks will provide treatment equivalent to primary clarification,
thus meeting one of United States Environmental Protection Agency’s (USEPA’s)
Nine Minimum Controls for CSOs and essentially improving the quality of CSOs
entering the receiving stream.

Currently, the WWTP has three combined sewer overflow basins, influent flow
monitoring, screening, grit removal, primary clarifiers, single stage nitrification
aeration tanks, secondary clarifiers, phosphorous removal with ferrous chloride,
mixed media filters, disinfection facilities using ultraviolet irradiation, post-aeration,
and effluent flow monitoring. Sludge treatment includes dissolved air flotation
thickening of waste-activated sludge, anaerobic digestion, and lagoons for temporary
storage of biosolids. The facility is authorized to land apply the WWTP’s generated
and processed biosolids in accordance with requirements contained in IDEM’s Land
Application Permit. All treated wastewater is discharged to Salt Creek, a salmonoid
fishery tributary to Lake Michigan.

The City is required to operate the IDEM-approved Industrial Pretreatment Program.
At this time, the pretreatment program regulates 4 Significant Industrial Users (SIUs)
through issued industrial wastewater discharge permits. There are approximately 45
additional industrial users not defined as significant which are monitored within the

program.

The Elden Kuehl Pollution Control Facility achieves excellent removals, which are
consistently within the 90" percentile removal range. The facility adheres to proper
and efficient means of operation. The recent Expansion and Upgrade of the WWTP
will allow the facility to improve in overall performance by including more efficient
and modern technical means of process control.

Note: See maps in Appendix G

Map A: Combined Sewer Area
Map B: Permitted CSO Qutfall #002

Page 19 of 49




Implementation of the CSO Notification Procedure is the responsibility of the City of

Valparaiso Water Reclamation Utility Management Staff. These responsibilities

include:

* Submitting the required plan to the IDEM commissioner six (6) months after the
effective date of this Rule.

¢ Including the CSO Notification Procedure in Valparaiso’s approved Combined
Sewer System Operational Plan (CSSOP)

¢ Fully implementing the CSO Notification Procedure no later than ninety (90) days
after the date of submission

* Modifying the CSO Notification Procedure as needed, so the procedure is
consistent with the Rule if either the IDEM Commissioner requests such
modification within six (6) months of the date of submission of the notification
procedure, or a member of the affected public requests that IDEM reevaluate the

notification procedure.

* Documenting required public notification efforts on Valparaiso’s CSO discharge
monitoring report (DMR).

e Maintaining a record of required public notification reports at the wastewater
treatment plant.

e Availability of these public notification reports to the IDEM Commissioner’s
representatives during normal working hours.

The CSO Notification Procedure has been and will continue to be a topic of discussion
with the City of Valparaiso's Storm Water Advisory Committee (SWAC). SWAC meets
on a monthly basis and the scope of its discussions involve Phase II Storm Water
Regulations and the Long Term Control Plan for the City of Valparaiso.

Valparaiso's community notification methods will be discussed regularly with the Public
Focus Committee. Any disagreements with notification recipients regarding the
acceptable manner of notification will be discussed with the Public Focus Committee,
and the committee will decide on what would be a reasonable and effective means of

notification.

PEOPLE MOVERS PROGRAM - REVERSE 911
The City of Valparaiso has purchased an interactive community notification system
called "Reverse 911." Reverse 911 is a Windows-based program that uses a combination
of database and Geographic Information System (GIS). Reverse 911 offers features,
which are particularly useful to drinking water utilities, wastewater utilities, and other
City departments.

The program can quickly select a list, define a specific geographic area such as an entire
county, city, district, or specific neighborhood, and within 5 to 10 minutes start delivering
a recorded message to about 500 people per hour (dependant upon the amount of phone
lines available), within the designated area.

Page 20 of 49




Reverse 911 is used effectively in over 100 U.S. communities, counties, commercial
businesses, and nonprofit organizations to dramatically improve the lines of
communication to the general public, and targeted groups.

Reverse 911 will be the primary tool used to notify CSO notification participants in
English.

D. Construction Site Storm Water Run-off Management
1. Program Description

The City of Valparaiso recognizes that soil erosion resulting from land disturbing
activities can cause a significant amount of sediment and other pollutants to be
transported to locations including watercourses, wetlands, lakes, and reservoirs.

The City therefore has an erosion control ordinance (Valparaiso Zoning Ordinance Part
IV Article XXVIII) to manage this problem. The objective of Valparaiso’s Erosion
Control On Sites With Land Disturbing Activities ordinance is the control of wind borne
and/or water borne soil erosion and the resulting sedimentation that is accelerated by land
disturbing activities in the City of Valparaiso. Measures taken to control erosion and
sedimentation should assure that sediment is not transported to improper locations by
wind or water. The intent of this ordinance is to require practices that will control soil
erosion and thereby minimize the amount of soil and sediment leaving sites where the